
 

 

 
 
 
 

CHAPTER 8 
 

SEWERAGE MASTER PLAN 



 

8 - 1 

 
 
 
 
 
 
 
8.1 PLANNING FRAMEWORK 
 
8.1.1 Basic Development Policies, Goals and Strategies  
(1) Target Year 
The target year of the Sewerage Master Plan is 2025 with phased implementation of sewerage 
projects.  The first stage implementation will include priority projects following the adoption 
of the Master Plan. 
 
(2) Sewerage Development Strategy 
The goals of the Master Plan are betterment of living environment and water quality improvement 
in the Arabian Sea.  In order to reach these goals, following strategies are recommended to adopt.   
 

- To implement branch sewers as much as possible to reach better living environment. 
[...]
Table 81.5.1   Design Criteria for Branch Sewer and Trunk Sewer 
Item Criteria 

(1) Design flow Peak flow (Maximum hourly sewage flow) 
Peak factor: 1.5 

(2) Flow formula 
   Gravity flow 
 
    
 
 
 
 
 
 
 

 
Manning’s formula  
Q = A×V 
V = (1/n)×R(2/3)×I(1/2) 
     Where Q: Flow rate (m3/s) 
           A: Flow section (m2) 
           V: Flow velocity (m/s) 
           n: Roughness coefficient (Manning’s n) 
           Manning’s n=0.015, for concrete pipe and box culvert 
           R: Hydraulic radius (m) 
           I: Gradient 

(3) Depth of flow Full depth for pipe 
90% depth for box culvert 

(4) Minimum Velocity 0.8 m/s 
(5) Maximum Velocity 3.0 m/s 
(6) Diameter of Sewer Branch Sewer: 10” (254 mm) 

Sub-main Sewer: 12” to 36” (305 mm to 914 mm) 
Trunk Sewer: 42” (1000mm) or larger 

(7) Pipe materials Ready-made concrete pipe for gravity sewer 
Cast iron pipe for pressure main 

(8) Diameter of ready-made concrete pipe For branch sewer 
  10” (254 mm) 
For sub-main sewer 
  12”, 15”, 18”, 24”, 27”, 33”, 36” 
  (305, 381, 457, 610, 686, 838 and 914 mm, respectively) 
For trunk sewer 
  42”, 48”, 54”, 66”, 72’’ and 84” 
  (1070, 1220, 1370, 1680, 1830 and 2130 mm, respectively) 
Concrete pipes of these diameters are produced at a factory in Karachi.  
Box culvert will be adopted when large diameter of more than 84’’ is 
required 

 
Branch sewers and sub-main sewers in the table are defined as those that collect sewage from 
houses and other premises and convey the collected sewage to trunk sewers and nallahs/drains 
that flow into sewage treatment plants with diameters not exceeding around 1,000 mm. 
 
(2) Pumping Station 
Pumping stations relevant to trunk sewer line such as Clifton Pumping Station are considered in 
this Master Plan.  Criteria adopted for preliminary design of these pumping stations are shown 
in Table 81.5.2. 
 



 

8 - 16 

Table 81.5.2  Design Criteria for Pumping Station 
Item Criteria 

(1) Design flow Peak flow (Maximum hourly sewage flow) 
Peak factor: 1.5 

(2) Standby pump capacity 50 % of peak flow 
(3) Screen facility Bar screen, spacing of less than 20 mm 
(4) Type of pump equipment Conventional type (NOT submergible type) 

Pumps are supposed to be installed outside the sump because they are 
large scale ones.   

(5) Constituent of pump equipment A number of pumps of the same medium capacity will be installed for 
easier operation/maintenance and extension.   

(6) Friction loss at pressure main Hazen-Williams formula 
h = 10.666×(Q/C)1.85×D-4.87×L 
     Where h: Friction loss (m) 
           Q: Flow rate (m3/s) 
           C: Velocity coefficient (110, for cast iron pipe) 
           D: Pipe diameter (m) 
           L: Pipe length (m) 

(7) Specification of pump equipment 
 a) Pump diameter 
 
 
 
  b) Motor power 
 
 

 
D = 146×(Q/V)0.5 
     Where D: Pump inlet/outlet diameter (mm) 
           Q: Flow rate (m3/m) 
           V: Velocity (= 1.5-3.0 m/s) 
P = (0.163×γ×Q×H /η) × (1+α) 
     Where P: Motor Power (kW) 
           γ: Specific Weight  
           Q: Discharging flow (m3/s) 
           H: Pump head (m) 
           η: Pump efficiency 
           α: Allowance of motor power 

 
(3) Sewage Treatment Plant 
Three existing sewage treatment plants were designed so as to meet the effluent standard of 
BOD of less than 80 mg/l as stipulated by NEQS.  The standard is not always met for the time 
being.  It is needless to say that the current standard has to be met all the time at every sewage 
treatment plant to begin with until the target year of 2025.  Next step might require more 
stringent effluent standard to restore the beautiful beaches of the Arabian Sea, which will be 
discussed in the course of the implementation of the Master Plan to propose.  
 
As discussed in Section 8.1.4, the effluent standard stipulated by NEQS does not require 
secondary level for sewage treatment.  Intermediate treatment level that gives effluent BOD 
concentration of less than 80 mg/l will be applied.   
 
Three existing sewage treatment plants have applied either high rate trickling filter process 
(TP-1 and TP-2) or waste stabilization pond system consisting of anaerobic and facultative 
ponds (TP-3).  When extension and/or replacement of existing plants is needed, the process 
currently applied will be applied in respective plants within the site area constraints taking the 
less energy consumption and treatment efficiency of these processes into account.  Either of 
these two processes will be applied to new treatment plants to construct, if any, within the site 
availability.   
  
Since the influent BOD concentration is calculated to be as high as 600 mg/l in the future, 
ordinary biological treatment processes need some pre-treatment.  Anaerobic pond system is 
applied in TP-3 prior to facultative pond, but the system cannot be applied to other TPs taking 
its longer retention time of 1.4 days resulting in large site area requirement into account.  
Instead, Upflow Anaerobic Sludge Blanket (UASB) system is recommended as pre-treatment 



 

8 - 17 

facility.   
 
As for TP-1 and TP-2, the present high rate tricking filter facility will be rehabilitated and 
operated within its life span and treatment facilities will be extended as the sewage flow 
increases along with the addition of UASB to lower influent BOD.  Either high rate trickling 
filter process or the waste stabilization pond system consisting of anaerobic and facultative 
ponds will be applied depending on sewage flow and site availability in new and extended 
treatment plants.   
 
Anaerobic pond or UASB is expected to reduce influent BOD concentration of 600 mg/l to 300 
mg/l or the removal efficiency of 50 %.  The main part of treatment process of facultative pond 
or high rate trickling filter is expected to further reduce BOD concentration to 80 mg/l which 
meets the effluent quality standard stipulated in NEQS.   
 
If the land allotted for a sewage treatment plant site is not large enough to adopt waste 
stabilization pond system or high rate trickling filter system, activated sludge process might be 
adopted following the UASB.    
 
Table 81.5.3 summarizes influent/effluent qualities and treatment efficiencies on BOD basis of 
these processes. 
 
Table 81.5.3  Influent and Effluent Qualities of Three Processes 

Name of process Influent BOD (mg/l) 
to the process 

Effluent BOD (mg/l) 
to the process 

BOD removal efficiency 
At the process (%) 

UASB + High rate trickling filter 
UASB 600 300 50 

High rate trickling filter 300  80 74 

UASB + Activated Sludge Process 
UASB 600 300 50 

Activated Sludge Process 300  80 74 

Waste Stabilization Ponds 
Anaerobic pond 600 300 50 
Facultative pond 300  80 74 

 
The design criteria of waste stabilization pond, no matter whether it follows anaerobic pond or 
not, is not fully established and its design will follow the criteria applied to the existing TP-3.  
As for high rate trickling filter and relevant settling tanks, design guidelines of Japan are 
referred to in terms of hydraulic loading, BOD volumetric loading and overflow rate.    
 
Table 81.5.4 summarizes design parameters of UASB, high rate trickling filter process 
(consisting of primary settling tank, trickling filter and secondary settling tank), anaerobic pond 
and facultative pond.   



 

8 - 18 

 

 
Figure 81.5.1  Schematic of Wastewater Treatment Processes 
 
 

 
UASB 

Process 

 
High Rate 

Trickling Filter

 
Final 

Settling 
Tank 

In 

Out 

Waste Stabilization Pond 
 (Treatment Process for TP-3) 

 
Anaerobic 

Pond 

 
Facultative 

Pond 

In Out 

 
Primary 
Settling 

Tank 

UASB + High rate Trickling Filter 
(Treatment Process for TP-1, TP-2 and other new TPs)  

 
UASB 

Process 

 
 

Aeration Tank 

 
Final 

Settling 
Tank 

In 

 
Primary 
Settling 

Tank 

Out 

UASB + Activated Sludge Process 
(Treatment Process for new or extended TPs  



 

8 - 19 

Table 81.5.4  Design Parameters of Unit Processes of Three Sewage Treatment Processes  
and Sludge Treatment Process 

Name of unit process Design parameter Dimension and others 

UASB + High Rate Trickling Filter 
UASB Retention time of 10 hours Effective water depth of 6 m 
Primary settling tank Overflow rate of 50 m3/m2/d Tank diameter of less than 50 m 

High rate tricking filter Hydraulic loading of 15 m3/m2/d 
BOD volumetric loading of 1.2 kg/m3/d 

Filter depth of 1.5 m 
Tank diameter of less than 45 m 

Final settling tank Overflow rate of 30 m3/m2/d Tank diameter of less than 50 m 

UASB + Activated Sludge Process 
UASB Retention time of 10 hours Effective water depth of 6 m 
Primary settling tank Overflow rate of 50 m3/m2/d Tank diameter of less than 50 m 
Aeration tank BOD-SS loading of 0.54 kg/kg/d Tank depth of 6 m 
Final settling tank Overflow rate of 30 m3/m2/d Tank diameter of less than 50 m 

Waste Stabilization Pond 
Anaerobic pond Retention time of 1.4 days Water depth of 2.5 m 
Facultative pond Retention time of 5.5 days Water depth of 1.5 m 

Sludge Treatment 
Sludge thickening tank Solids loading of 90 kg/m2/d Retention time of 12 hours 
Sludge drying bed  Sludge thickness of 20 cm Retention time of 14 days 
Belt press filter Filtration rate of 140 kg/m/h Belt width of 3 m 

 
Based on the above mentioned parameters, the capacity of each of existing TP-1 and TP-2 is 
evaluated as 24.2 mgd (110,000 m3/d).  For the details about the evaluation, refer to Appendix 
A81.2. 
 
(4) Sludge Disposal 
Dewatered or dried sludge is partly sold and used as soil conditioner at present.  The amount of 
sludge will certainly increase in the future as the sewage generation increases and 
collection/treatment ratios increase.  Taking the value of sludge as fertilizer and soil 
conditioner into account, it is recommended to sell dewatered sludge as much as possible.  The 
possible profit obtained by selling sludge might lead to the reduction of operation and 
maintenance costs of sewage treatment plants.  For expected sludge use/disposal site in the 
future, refer to Appendix A81.3.



 

8 - 20 

8.2 ALTERNATIVE STUDY 
 
8.2.1 General 
Some alternatives are discussed for sewerage systems for inner 15 towns.  The total sewage 
generation in inner 15 towns in 2025 is estimated to be 552 mgd (2,508,000 m3/d).  Compared 
with the future possible total capacities of three existing TPs of 102 mgd (465,000 m3/d), around 
450 mgd (2,043,000 m3/d) of treatment capacity will be deficient.  Sludge drying beds and 
unused lands occupy considerable parts of the site areas in TP-1 and TP-2 among three existing 
TPs.  Making effective use of unused land and the conversion of drying beds to mechanical 
dewatering equipment will help enhance treatment capacities to a greater extent.  Except for 
the site for TP-4 construction in Korangi Creek Cantonment area, little vacant land is available 
for TP construction within inner 15 towns.   
 
KW&SB implemented an interceptor at the right bank side of Lyari River and the intercepted 
sewage is treated at TP-3.  Lyari interceptor will be extended up to New Karachi Town in the 
near future.  The plan to construct two new interceptors at the both bank sides of Malir River 
has been established and it is expected to be implemented in the near future.   
 
Three alternatives for sewer district layout are investigated among which the most appropriate 
one will be selected as the Master Plan.  Schematics of these three alternatives are shown in 
Figures 82.1.1 to 82.1.3, respectively.  Sewer networks and magnitude of pumping stations 
and sewage treatment plants needed to implement respective alternatives are discussed below.   
 
Three alternatives are first evaluated in qualitative terms, and costs for respective alternatives 
are compared and finally the most appropriate alternative is selected.   
Alternatives are arranged taking the following prerequisites and constraints into account.   
 
- Treatment level until 2025 targets effluent BOD concentration of 80 mg/l 
- The concept of Lyari Interceptor extension and new installation of Malir Interceptor, proposed 

in S-III, will be duplicated in the Master Plan.   
- Existing drains and nallahs are fully made use of as trunk sewers.   
- TP-3 site has no room for extension, whereas both TP-1 and TP-2 sites have some extra space 

for their extension.   
- The site of around 160 ha is assured for the construction of TP-4 in Korangi Creek Cantonment 

area.   
- It is extremely difficult to obtain other sites for sewage treatment plant construction within 

inner 15 towns.   
 



 

8 - 21 

 
Figure 82.1.1  Schematic of Alternative 1 
 
 

 
Figure 82.1.2  Schematic of Alternative 2 



 

8 - 22 

 
Figure 82.1.3  Schematic of Alternative 3 
 
 
8.2.2 Description of Alternatives 
(1) Alternative 1 

Concept 
- To cope with the increased amount of sewage through the replacement and 

extension of existing sewage treatment plants TP-1 and TP-2, and new installation 
of TP-4.   

- To make use of natural configuration of land in which the city is divided by Lyari 
and Malir Rivers but to allow trunk sewers to cross the river if needed.   

 
Layout 

- TP-1 and TP-3 District at the right bank side of Lyari River in principle 
- TP-2 District for the upstream area of the right bank side of Lyari River and the 

down stream area between Lyari and Malir Rivers 
- TP-4 District at the upstream of the area between Lyari and Malir Rivers and at the 

left bank side of Malir River 
 

    Trunk Sewer 
- Lyari interceptor at the right bank side of Lyari River extended to New Karachi to 

flow into TP-3 
- Newly installed Malir Interceptor at the right bank side of the river flows into 

TP-4. 
- Newly installed Malir Interceptor at the left bank side of the river flows into TP-4.   

 
   Pumping Station 

- Existing four pumping stations of Jamila, Chakiwara, Clifton, Korangi and new 



 

8 - 23 

pumping stations at left bank side of Lyari River, within Karachi Port area and at 
coast side of Bin Qasim Town (common for all the alternatives) 

 
Sewage Treatment Plant 

- To replace and extend TP-1 with the capacity of 110 mgd (500,000 m3/d) 
- To replace and extend TP-2 with the capacity of 108 mgd (490,000 m3/d) 
- The capacity of TP-3 will remain the same as the existing one of 54 mgd (245,000 

m3/d) 
- To install new sewage treatment plant of TP-4 with the required capacity of 284 

mgd (1,290,000 m3/d) 
 
(2) Alternative 2 

Concept 
- To cope with the increased amount of sewage through the replacement and 

extension of existing sewage treatment plants TP-1 and TP-2 including the 
adoption of area-efficient activated sludge process and new installation of TP-4 

- No Malir River crossing 
 

Layout 
- TP-1 and TP-3 District: same as Alternative 1 
- TP-2 District for the upstream area of the right bank side of Lyari River and the 

area between Lyari and Malir Rivers 
- TP-4 District for the left bank side of Malir River.   

 
Trunk Sewer 

- Lyari Interceptor at the right bank side of Lyari River extended to New Karachi 
will flow into TP-3.   

- Newly installed Malir Interceptor at the right bank side of the river flows into 
TP-2 

- Newly installed Malir Interceptor at the left bank side of the river flows into TP-4 
 

Pumping Station 
- One new pumping station within DHA area and the other new one in Jamshed 

Town both connected to TP-2 in addition to common seven pumping stations 
mentioned in Alternative 1   

 
Sewage Treatment Plant 

- To replace and extend TP-1 with the required capacity of 110 mgd (500,000 m3/d) 
- To replace and extend TP-2 with the capacity of 273 mgd (1,240,000 m3/d) 
- TP-3 will remain the same with existing capacity of 54 mgd (245,000 m3/d) 
- To install new TP-4 with the required capacity of 119 mgd (540,000 m3/d) 

 
(3) Alternative 3 

Concept 
- To cope with the increased amount of sewage through the replacement and 

extension of existing sewage treatment plants TP-1 and TP-2, and new installation 
[...]
Figure 83.1.1 Layout of Major Sewerage Facilities of TP-1/TP-3, TP-2 and TP-4 Districts 



8 - 31 

Table 83.1.2  Design Basis of TP-1 and TP-3 Districts 

 District Area 
(km2) Population 

Sewage 
Generation 

(m3/d) 

Sewage 
Generation 

(mgd) 
Right Bank Side of Lyari 125.4 7,078,000 585,700 128.9 
Left Bank Side of Lyari 19.9 1,771,000 151,600 33.4 

Total 145.3 8,849,000 737,300 162.3 

 
(2) Trunk Sewer / Nallah, Drain 
Existing two trunk sewers of 54” and 66” diameters are connected to TP-1 collecting the sewage 
generated in North Nazimabad, Gulberg and Liaquatabad Towns at the right bank side of the 
River.  But, flow capacities of these two existing trunk sewers are not enough for future 
sewage flow.  Therefore, new trunk sewers will be proposed in the Master Plan to relieve them.  
 
Two new trunk sewers are planned in the Master Plan to collect the sewage generated in Orangi 
and Baldia Towns and convey the collected sewage to TP-1.  The sewage generated in the 
district not covered by these new trunk sewers will flow into Lyari Interceptor via existing 
nallahs/drains and then finally flow into TP-3. 
 
The existing Lyari Interceptor will be extended northeast to New Karachi Town.  In the early 
stage, before 2021, existing Lyari Interceptor and its extended part convey sewage in New 
Karachi Town and a part of urbanised Gadap Town to TP-3.  After 2021, the sewage should be 
diverted to the opposite side of Lyari River at the south end of extended part of Lyari Interceptor 
due to increased sewage generation.  Therefore, New Karachi Town and the part of urbanised 
Gadap Town comprise TP-2 District as shown later.  Gujjar Nallah, Orangi Nallah and other 
drains/nallahs will be intercepted by the Interceptor and the sewage flowing in these 
nallahs/drains will flow into TP-3.  The additional flow from these nallahs/drains can be 
treated at TP-3 within its present capacity.  
 
At present, TP-1 effluent is discharged to a nearby nallah, but it is needed to construct a pipeline 
or a channel exclusively for effluent discharge in the future when the flow to TP-1 increases.  It 
is envisaged that the effluent discharge channel will be constructed at the time of first extension 
of the treatment facilities.  The conduit will be double box culvert catering for 500,000 m3/d of 
average daily flow with the dimension of 2 m by 2 m for each.  It will be 2,100 meters long, be 
directed to the south passing near PS-s and finally flow into Lyari River.   
 
Table 83.1.3 summarizes trunk sewers in TP-1 and TP-3 Districts.  
 
Table 83.1.3  Outline of Trunk Sewers in TP-1 and TP-3 Districts 

 Diameter / Size 
(inch / mm) 

Length 
(m) Remarks 

A. New Trunk Sewer (Right bank side of Lyari River) 
Conduit 42” to 84” 26,300  

Box Culvert 1750mm × 1750mm × 2 11,300  
Sub-total 37,600  

B. New Trunk Sewer (Left bank side of Lyari River) 
Conduit 42” to 54” 5,200  

Sub-total 5,200  
C. Effluent Discharging Channel of TP-1 

Box Culvert 2000mm × 2000mm × 2 2,100  
Sub-total 2,100  

Total 44,900  



8 - 32 

For flow calculation of trunk sewers, refer to Appendix A83.1. 
 
(3) Branch Sewer and Sub-main Sewer 
Table 83.1.4 shows length of branch sewers and sub-main sewers in these two sewer districts.  
Road length in each town is calculated by multiplying the area of each town by respective road 
densities.  Supposing 97.5% of road length is the length of branch sewers and 4.5% of road 
length is the length of sub-main sewers, the lengths of branch sewers and sub-main sewers are 
calculated in each town.  Taking coverage rates into account, lengths of existing branch sewers 
in each town are estimated.  If the coverage rate is 80%, branch sewers corresponding to 20% 
have to be newly constructed.  It is supposed that 20% of the existing branch sewers need 
rehabilitation.   
 
Table 83.1.4  Outline of Branch and Sub-main Sewer of TP-1 and TP-3 Districts 

 
Right Bank of 

Lyari River 
Left Bank 

of Lyari River 
Total 

Area (km2) 125.4 19.9 145.3 
Road Length (km) 2,762 537 3,299 

Total 2,693 524 3,217 
Existing 1,206 303 1,509 

Rehabilitation 
(20% of Existing) 

241 61 302 
Branch Sewer 

(km) 

Newly Construct 1,487 221 1,708 
Sub-main Sewer  

(km) 
Newly Construct 124 24 148 

 
(4) Pumping Station 
1)  Jamila Pumping Station 
Existing Jamila Pumping Station is located in Saddar Town at the left bank side of Lyari River 
to convey sewage generated in a part of Saddar Town and Jamshed Town to Lyari Interceptor 
presently, and will be operated in 2025 as it is. 
 
The required capacity of Jamila PS in 2025 is estimated to be 1.880 m3/s (at peak) that exceeds 
the present capacity of 0.910 m3/s and wet sump, pumps and motors have to be equipped as the 
flow increases.  The existing equipment has been remarkably aged and needs to be replaced. 
 
In 2025, target year of the Master Plan, the collected sewage at this pumping station should be 
conveyed via a 1,200 mm diameter pressure main of 1,800 m long crossing Lyari River to Lyari 
Interceptor at the opposite side of Lyari River instead of existing aged pressure main. 
 
Table 83.1.5 outlines Jamila PS.   
 
Table 83.1.5  Outline of Jamila Pumping Station 

 Design Flow Description 

Capacity of Pump 42.3 m3/m/unit 
Number (on duty) 3 
Number (standby) 1 

Pump 

Total installed Capacity 169 m3/m 
Generator Capacity  500 kVA × 1 

Diameter 1,200 mm 

Jamila PS 
 

1.880 m3/s 
(112.8 m3/m) 

(peak) 

Pressure 
Main Length 1,800 m 

 



8 - 33 

2)  Chakiwara Pumping Station 
Existing Chakiwara Pumping Station is located in Lyari Town at the left bank side of Lyari 
River to convey sewage generated in most of Lyari Town to Lyari Interceptor presently, and will 
be operated in 2025 as it is.  The required capacity of Chakiwara PS in 2025 is estimated to be 
0.752 m3/s (at peak) that is smaller than the present capacity of 0.972 m3/s, which means no 
extension is needed.  However, the existing equipment has been remarkably aged and needs to 
be replaced. 
  
In 2025, the collected sewage at this pumping station should be conveyed via an 800 mm 
diameter pressure main of 1,400 m long crossing Lyari River to Lyari Interceptor at the opposite 
side of Lyari River instead of existing aged pressure main.   
 
Table 83.1.6 outlines Chakiwara PS.   
 
Table 83.1.6  Outline of Chakiwara Pumping Station 

 Design Flow Description 

Capacity of Pump 16.9 m3/m/unit 
Number (on duty) 3 
Number (standby) 1 

Pump 

Total installed Capacity 68 m3/m 
Generator Capacity  200 kVA × 1 

Diameter 800 mm 

Chakiwara 
PS 

0.752 m3/s 
(45.1 m3/m) 

(peak) 

Pressure 
Main Length 1,400 m 

 
(5) Sewage Treatment Plant TP-1 
The sewage generation in TP-1 and TP-3 District is estimated to be 162 mgd (737,300 m3/d) in 
2025.  Since estimated flow into TP-3 through Lyari Interceptor in 2025 will be 54 mgd 
(241,900 m3/d), the rest of the total sewage generation of 108 mgd (495,400 m3/d) will be 
treated at TP-1.   
 
It is envisaged that existing facilities of TP-1 will be rehabilitated and functional continuously 
until 2021. After 2021, these facilities will be demolished due to their life span expiration and 
construction of new facilities will be required.   
 
TP-1 occupies the site area of around 49 ha that enables the construction of the sewage 
treatment plant with the capacity of 110 mgd (500,000 m3/d) within the present site area with 
mechanical dewatering.   
 
1)  Sewage and Sludge Treatment Processes 
As discussed in Section 8.1, TP-1 will apply high rate trickling filter following UASB process 
as pre-treatment for reduction of high influent BOD concentration.  Sludge will be thickened 
by gravity thickening tank then be mechanically dewatered due to land constraint for placement 
of drying beds. 
 
2)  Basic Conditions 
The facilities of TP-1 are designed based on the basic conditions as shown in Table 83.1.7. 
 



8 - 34 

Table 83.1.7  Basic Conditions for TP-1 
Item Basic Conditions 

Location SITE Town 
Area of Site 49 ha (owned by KW&SB) 

Design Sewage Flow 109 mgd (495,400 m3/d) 

Treatment Capacity 
Number of Trains: 
Capacity per Train: 

Total Capacity: 

6 
18.3 mgd/train (83,300 m3/d/train) 

110 mgd (500,000 m3/d) 

Design Sewage Quality BOD Influent: 600 mg/l 
Effluent: 80 mg/l 

Effluent Discharge Point Lyari River via a discharging channel 

Sewage Treatment Lift pump + Screen/Grit chamber + UASB + Primary Settling Tank 
+ High Rate Trickling Filter + Final Settling Tank 

Sludge Treatment Gravity Thickening + Dewatering by Machine (100 %) 
Sludge Use/Disposal Use and/or disposal at planned green area 15 km north of TP-1 

 
3)  Sewage Treatment Facilities 
The dimensions of main facilities of TP-1 are calculated based on the above conditions and are 
summarized in Table 83.1.8 and layout of the proposed main facilities is shown in Figure 
83.1.2. 
 
Table 83.1.8  Summary of the Proposed Main Facilities of TP-1  

Facilities Specifications Remarks 

Capacity of Pump: 96.8 m3/m/unit 
Number of pump (on duty): 6 
Number of pump (standby): 2 

50% standby 
Pump Facility 

Generator: 1,500 kVA × 2  
Screen Facility Mechanical Screen  
UASB Reactor 100 m (W) × 78 m (L) × 6 m (D) × 6 tanks  

Primary Settling Tank 33 m in dia. × 2 tanks × 6 trains  
Trickling Filter 42 m in dia. × 6 tanks × 6 trains High rate type 

Final Settling Tank 43 m in dia. × 2 tanks × 6 trains  
Sludge Thickening Tank 18 m in dia. × 8 tanks  

Dewatering Machine 140 kg/m/h × (70 units + 8 units for standby) 
Belt press filter 

(Belt Width: 3 m) 
7 hour/day, 6 days/week 

 
For process design for TP-1, refer to Appendix A83.2. 
 
(6) Sewage Treatment Plant TP-3 
The sewage flowing into TP-3 in 2025 is set forth to be 53 mgd (241,900 m3/d), same as the 
existing one, because its site area has no room for its extension.   
 
1)  Sewage and Sludge Treatment Processes 
As discussed in Section 8.1, sewage treatment plant TP-3 will apply Wastewater Stabilization 
Pond Process consisting of anaerobic ponds followed by facultative ponds, the same as the 
current one.  Sludge will be suctioned from anaerobic ponds by pump and then be dried at 
drying beds, the same as the current one.   
 
 



8 - 35 

2)  Basic Conditions 
The facilities of TP-3 are designed based on the conditions as shown in Table 83.1.9. 
 
Table 83.1.9  Basic Conditions for TP-3 Design 

Item Basic Conditions 

Location At mouth of Lyari, Mauripur, Keamari Town 
Area of Site 221 ha (owned by KW&SB) 

Design Sewage Flow 53 mgd (241,900 m3/d) 

Treatment Capacity 
Number of Trains 

Capacity per Train: 
Total Capacity: 

6 
Vary with train 

54 mgd (245,000 m3/d) 

Design Sewage Quality BOD Influent: 600 mg/l 
Effluent: 80 mg/l 

Effluent Discharge Point Arabian Sea (Swamp Area of Karachi Bay) 

Sewage Treatment Lift pump + Screen/Grit chamber + 
Anaerobic Pond + Facultative Pond 

Sludge Treatment Drying Beds (8.2 ha) 
Sludge Use/Disposal Use and/or disposal at planned green area 15 km northwest of TP-3 

 
3) Sewage Treatment Facilities 
The dimensions of main facilities of TP-3 are calculated based on the above conditions and are 
summarized in Table 83.1.10 and layout of the proposed main facilities is shown in Figure 
83.1.3. 
 
Table 83.1.10  Summary of the Proposed Main Facilities of TP-3 

Facilities Specifications Remarks 

Capacity of Pump: 127.0 m3/m/unit 
Number of pump (on duty): 3 
Number of pump (standby): 1 

50 % standby 
Main Pump Facility 

Generator: 1,375 kVA x 1  
Screen Facility Mechanical Screen  

Capacity of Pump: 14.0 m3/m 
Number of pump (on duty): 12 
Number of pump (standby): 6 

50% standby Secondary Pump 
Facility 

Generator: 1,375 kVA × 1  
Anaerobic Pond 150 m (W) × 150 m (L) × 2.5 m (D) × 6 trains  
Facultative Pond 150 m (W) × 1,150 m (L) × 1.5 m (D) × 6 trains Weighted average length

Drying Beds 

10.4 ha 
140 m (W) × 120 m (L) × 2 beds 
180 m (W) × 270 m (L) × 1 bed 
180 m (W) × 120 m (L) × 1 bed 

 

 
For process design for TP-3, refer to Appendix A83.2. 
 
 



8 - 36 

 
 
 

Fi
gu

re
 8

3.
1.

2 
 G

en
er

al
 P

la
n 

of
 S

ew
ag

e 
Tr

ea
tm

en
t P

la
nt

 T
P-

1 



8 - 37 

 

Fi
gu

re
 8

3.
1.

3 
 G

en
er

al
 P

la
n 

of
 S

ew
ag

e 
Tr

ea
tm

en
t P

la
nt

 T
P-

3 



8 - 38 

8.3.2 TP-2 District 
(1) General Description 
The TP-2 District stretches on both bank sides of Lyari River same as TP-1 and TP-3 District as 
shown in Table 83.2.1 and Figure 83.1.1.   
 
Table 83.2.1  Overview of TP-2 District 

 Relevant Towns Remarks 

Right bank of Lyari River New Karachi, Gulberg, Gadap  
Gulshan-e-Iqbal, Jamshed,   

Left bank of Lyari River
Keamari, Saddar, Karachi Cantonment Clifton PS catchment  

Note: Small urbanised parts of Keamari Town and Gadap Town will be included in this district. 
 
The sewage generation in TP-2 District in 2025 will amount to 106 mgd (481,500 m3/d).  Its 
capacity is 108 mgd (490,000 m3/d).  Covered area, population and sewage generation of TP-2 
District are shown in Table 83.2.2. 
 
Table 83.2.2  Design Basis of TP-2 District 

 District Area 
(km2) Population 

Sewage 
Generation 

(m3/d) 

Sewage 
Generation 

(mgd) 
Right Bank Side of Lyari 41.4 2,007,000 145,800 32.1 
Left Bank Side of Lyari 59.0 3,006,000 335,700 73.9 

Total 100.4 5,013,000 481,500 106.0 

 
(2) Sewer Network / Nallah, Drain 
The sewage generated in New Karachi, Gadap, Gulshan-e-Iqbal and Jamshed Town flows into 
TP-2 through extended stretch of Lyari Interceptor, then lifted up at Iqbal PS to new trunk 
sewers discharging to TP-2, while the sewage generated in Keamari Town, Saddar Town and 
Karachi Cantonment flows to Clifton pumping station where the sewage is pumped to TP-2.   
 
Nallahs in Saddar Town currently flowing into Arabian Sea will be intercepted and the 
intercepted sewage will flow into Clifton Pumping Station.  Clifton Pumping Station will 
convey sewage to TP-2 through pressure main.   
 
At present, TP-2 effluent is discharged to a nearby nallah, but it is needed to construct a pipeline 
or a channel exclusively for effluent discharge in the future when the flow to TP-2 increases.  It 
is envisaged that the effluent discharge channel will be constructed at the time of first extension 
of the treatment facilities.  The conduit is double box culvert catering for 490,000 m3/d of 
average daily flow with the dimension of 2 m by 2 m for each.  It will be 3,600 meters long, be 
directed to the southeast and finally flow into Malir River.   
 
Table 83.2.3 summarizes trunk sewers in TP-2 District. 
 
 
 
 



8 - 39 

Table 83.2.3  Outline of Trunk Sewers of TP-2 District 
 Diameter / Size 

(inch / mm) 
Length 

(m) Remarks 

A. Lyari Interceptor (Extension) 
Conduit  84” 9,300  

Sub-total 9,300  
B. New Trunk Sewer (Right bank side of Lyari River) 

Conduit 42” to 66” 16,300  
Sub-total 16,300  

C. New Trunk Sewer (Left bank side of Lyari River) 
Conduit 42” to 66” 14,900  

Box Culvert 3000 × 2000 × 1 and 4000 × 2000 × 1 7,200  
Sub-total 22,100  

D. Effluent Discharging Channel of TP-2 
Box Culvert 2000 × 2000 × 2 3,600  

Sub-total 3,600  
Total 51,300  

 
For flow calculation of trunk sewers, refer to Appendix A83.1. 
 
(3) Branch Sewer and Sub-main Sewer 
Table 83.2.4 summarizes branch sewers in TP-2 District.  Road length in each town is 
calculated by multiplying the area of each town by respective road densities.  Supposing 
97.5% of road length is the length of branch sewers and 4.5% of road length is the length of 
sub-main sewers, the lengths of branch sewers and sub-main sewers are calculated in each town.  
Taking coverage rates into account, lengths of existing branch sewers in each town are 
estimated.  If the coverage rate is 80%, branch sewers corresponding to 20% have to be newly 
constructed.  It is supposed that 20% of the existing branch sewers need rehabilitation.   
 
Table 83.2.4  Outline of Branch and Sub-main Sewer of TP-2 District 

 
Right Bank of 

Lyari River 
Left Bank of 
 Lyari River 

Total 

Area (km2) 41.4 59.0 100.4 
Road Length (km) 909 1,211 2,120 
[...]
Generator: 1,000 kVA × 2  
Screen Facility Mechanical Screen  
UASB Reactor 80 m (W) × 71 m (L) × 6 m (D) × 8 tanks  

Primary Settling Tank 28 m in dia. × 2 tanks × 8 trains  
Trickling Filter 36 m in dia. × 6 tanks × 8 trains High rate type 

Final Settling Tank 37 m in dia. × 2 tanks × 8 trains  
Sludge Thickening Tank 18 m in dia. × 8 tanks  

Dewatering Machine 140 kg/m/hr × (68 units + 7 units for standby) 
Belt press filter 

(Belt Width: 3 m) 
7 hour/day, 6 days/week 

 
For process design for TP-2, refer to Appendix A83.2. 
 
 



8 - 42 

 

Fi
gu

re
 8

3.
2.

1 
G

en
er

al
 P

la
n 

of
 S

ew
ag

e 
Tr

ea
tm

en
t P

la
nt

 T
P-

2 



8 - 43 

8.3.3 TP-4 District 
(1) General Description 
The TP-4 District stretches on both bank sides of Malir River as shown in Table 83.3.1 and 
Figure 83.1.1. 
 
Table 83.3.1  Overview of TP-4 District 

 Relevant Towns Remarks 

Keamari, Saddar, Clifton Cantonment Karachi Port PS catchment 

Right bank of Malir River Jamshed, Gulshan-e-Iqbal,  
Shah Faisal, Malir,  

Faisal Cantonment, Malir Cantonment 
 

Landhi, Korangi, Korangi Creek Cantonment Korangi PS catchment 
Left bank of Malir River 

Bin Qasim Bin Qasim PS catchment 
Note: Small urbanised parts of Keamari Town and Bin Qasim Town will be included in this district 
 
The sewage generation in TP-4 District will be 284 mgd (1,288,800 m3/d) in 2025.  Its capacity 
is 284 mgd (1,290,000 m3/d).    
 
Covered area, population and sewage generation of TP-4 District are shown in Table 83.3.2. 
 
Table 83.3.2  Design Basis of TP-4 District 

 District Area 
(km2) Population 

Sewage 
Generation 

(m3/d) 

Sewage 
Generation 

(mgd) 
Right Bank Side of Malir 226.1 6,113,000 754,600 166.0 
Left Bank Side of Malir 114.1 5,607,000 534,200 117.5 

Total 340.2 11,720,000 1,288,800 283.5 
 
(2) Sewer Network / Nallah, Drain 
The sewage generated at the upper stream of right bank side of Malir River will flow into Malir 
Interceptor (right bank side) through Chakor Nallah and other nallahs/drains, cross Malir River 
and finally flow into TP-4 located at the left bank side of the River.  At the same time, the 
sewage generated at the downstream of right bank side of Malir River flows into Malir 
Interceptor (right bank side) just before crossing Malir River.  Some of the sewage generated 
in Keamari Town (Karachi Port area) will be lifted up at Karachi Port PS. 
 
Out of the sewage generated at the left bank side of the River, the sewage generated in the 
northern part of the area will flow into TP-4 through Malir Interceptor (left bank side).  The 
sewage generated in the central part of the area will reach Korangi pumping station where it will 
be pressurized to Malir Interceptor (left bank side).  The sewage generated in the southern part 
of the area will flow into TP-4 through new trunk sewer and Bin Qasim PS. 
 
Table 83.3.3 summarizes trunk sewers.   



8 - 44 

Table 83.3.3  Outline of Trunk Sewers of TP-4 District 
 Diameter / Size 

(inch / mm) 
Length 

(m) Remarks 

A. Malir Interceptor (Right bank side) 
Conduit  42” to 66” 7,000  

Box Culvert 2750 × 2000 × 1 to 3500 × 3000 × 2 13,300  
Sub-total 20,300  

B. New Trunk Sewer (Right bank side of Malir River) 
Conduit 42” to 84” 40,000  

Box Culvert 2500 × 2000 × 1 to 3500 × 3000 × 1 6,700  
Sub-total 46,700  

C. Malir Interceptor (Left bank side) 
Conduit 66” to 72” 10,600  

Box Culvert 3500 × 3000 × 1 6,200  
Sub-total 16,800  

D. New Trunk Sewer (Left bank side of Malir River) 
Conduit 42’’ to 84” 40,400  

Box Culvert 3500 × 2000 × 1 1,600  
Sub-total 42,000  

Total 125,800  
 
For flow calculation of trunk sewers, refer to Appendix A83.1. 
 
(3) Branch Sewer and Sub-main Sewer 
Table 83.3.4 outlines branch and sub-main sewers in TP-4 district.  Road length in each town 
is calculated by multiplying the area of each town by respective road densities.  Supposing 
97.5% of road length is the length of branch sewers and 4.5% of road length is the length of 
sub-main sewers, the lengths of branch sewers and sub-main sewers are calculated in each town.  
Taking coverage rates into account, lengths of existing branch sewers in each town are 
estimated.  If the coverage rate is 80%, branch sewers corresponding to 20% have to be newly 
constructed.  It is supposed that 20% of the existing branch sewers need rehabilitation.   
 
Table 83.3.4  Outline of Branch and Sub-main Sewer of TP-4 District 

 
Right Bank of 
Malir River 

Left Bank of 
 Malir River 

Total 

Area (km2) 226.1 114.1 340.2 
Road Length (km) 3,390 1,841 5,231 

Total 3,305 1,795 5,100 
Existing 1,626 641 2,267 

Rehabilitation 
(20% of Existing) 

325 128 453 
Branch Sewer 

(km) 

Newly Construct 1,679 1,154 2,833 
Sub-main Sewer  

(km) 
Newly Construct 153 83 236 

 
(4) Pumping Station 
1)  Korangi Pumping Station 
Existing Korangi Pumping Station located in north-western part of Korangi Town discharges the 
sewage generated in parts of Korangi Town and Landhi Town into Malir River at present.  Its 
role will be converted to relay pumping station by the target year of 2025 that will pressurize the 



8 - 45 

sewage to Malir Interceptor (left bank side).   
The required capacity of Korangi PS in 2025 is estimated to be 4.817 m3/s (at peak) that exceeds 
the present capacity of 0.809 m3/s and wet sump, pumps and motors have to be equipped as the 
flow increases. The existing equipment has been remarkably aged and needs to be replaced.   
 
In 2025, the collected sewage at this pumping station should be conveyed via a 2,000 mm 
diameter pressure main of 1,700 m long to Lyari Interceptor (left bank side).    
Table 83.3.5 outlines Korangi Pumping Station 
 
Table 83.3.5  Outline of Korangi Pumping Station 

 Design Flow Description 

Capacity of Pump 72.2 m3/m/unit 
Number (on duty) 4 
Number (standby) 2 

Pump 

Total installed Capacity 433 m3/m 
Generator Capacity  750 kVA × 2 

Diameter 2,000 mm 

Korangi PS 
4.817 m3/s 

(289.0 m3/m) 
(peak) 

Pressure 
Main Length 1,700 m 

 
2)  Bin Qasim Pumping Station 
Bin Qasim Pumping Station is the one planned in the Master Plan.  Bin Qasim Trunk Sewer, 
also planned in the master Plan along the southern coast of the District, is so long that it will 
need to lift the sewage before it reaches TP-4.   
 
Design flows considered for these pumping stations, calculated capacities, requirement of 
pumps and pressure main for these pumping stations are presented in Table 83.3.6. 
 
Table 83.3.6  Outline of Bin Qasim Pumping Station 

 Design Flow Description 

Capacity of Pump 22.5 m3/m/unit 
Number (on duty) 3 
Number (standby) 1 

Pump 

Total installed Capacity 90 m3/m 
Generator Capacity  500 kVA × 1 

Diameter 900 mm 

Bin Qasim 
PS 

0.999 m3/s 
(59.9 m3/m) 

(peak) 

Pressure 
Main Length 400 m 

 
3)  Karachi Port Pumping Station 
Karachi Port Pumping Station is the one planned in the Master Plan.  The sewage of Karachi 
Port lowland area will be lifted up at this pumping station to the outfall in DHA residential area. 
 
Design flows considered for these pumping stations, calculated capacities, requirement of 
pumps and pressure main for these pumping stations are presented in Table 83.3.7. 
 



8 - 46 

Table 83.3.7  Outline of Karachi Port Pumping Station 
 Design Flow Description 

Capacity of Pump 24.9 m3/m/unit 
Number (on duty) 3 
Number (standby) 1 

Pump 

Total installed Capacity 99 m3/m 
Generator Capacity  500 kVA × 1 

Diameter 1,000 mm 

Karachi Port 
PS 

1.106 m3/s 
(66.3 m3/m) 

(peak) 

Pressure 
Main Length 2,200 m 

 
(5) Sewage Treatment Plant TP-4 
TP-4 is a new sewage treatment plant to include in the Master Plan.  It will be located at the 
western bank side of Malir River within Korangi Creek Cantonment.  Its site area is around 
168 ha.  The amount of sewage flowing into TP-4 is estimated to be 1,288,800 m3/d (284 mgd)  
 
1)  Sewage and Sludge Treatment Process 
As discussed in Section 8.1, TP-4 will apply high rate trickling filter following UASB process 
as pre-treatment for reduction of high influent BOD concentration.  Sludge will be thickened 
by gravity then be dried at drying beds or dewatered by machine due to land constraint.   
 
2)  Basic Conditions 
The facilities of TP-4 are designed based on the conditions as shown in Table 83.3.8. 
 
Table 83.3.8  Basic Conditions for TP-4 

Item Basic Conditions 

Location Korangi Creek Cantonment area 
Area of Site 168 ha (owned by CDGK) 

Design Sewage Flow 284 mgd (1,289,000 m3/d) 

Treatment Capacity 
Number of Trains: 
Capacity per Train: 

Total Capacity: 

16 
17.7 mgd/train (80,625 m3/d/train) 

284 mgd (1,290,000 m3/d) 

Design Sewage Quality BOD Influent: 600 mg/l,  
Effluent: 80 mg/l 

Effluent Discharge Point Malir River 

Sewage Treatment Lift pump + Screen/Grit chamber + UASB + Primary Settling Tank 
+ High Rate Trickling Filter + Final Settling Tank 

Sludge Treatment Gravity Thickening 
 + Drying Beds (26%) or Dewatering by Machine (74%) 

Sludge Use/Disposal Use and/or disposal at planned green area 25 km northeast of TP-4 
 
3)  Sewage Treatment Facilities 
The dimensions of main facilities of TP-4 are calculated based on the above conditions and are 
summarized in Table 82.3.9 and layout of the proposed main facilities is shown in Figure 
83.3.1. 
 



8 - 47 

Table 82.3.9  Summary of the Proposed Main Facilities of TP-4 
Facilities Specifications Remarks 

Capacity of Pump: 111.9 m3/m/unit 
Number of pump (on duty): 12 
Number of pump (standby): 6 

50% standby 
Pump Facility 

Generator: 2,000 kVA × 4  
Screen Facility Mechanical Screen  
UASB Reactor 90m (W) × 83m (L) × 6m (D) × 16 tanks  

Primary Settling Tank 33 m in dia. × 2 tanks × 16 trains  
Trickling Filter 42 m in dia. × 6 tanks × 16 trains High rate type 

Final Settling Tank 42 m in dia. × 2 tanks × 16 trains  
Sludge Thickening Tank 18 m in dia. × 20 tanks  

Sludge Drying Beds Effective area: 27.5 ha  

Dewatering Machine 140 kg/m/hr × (136 units + 14 units for standby) 
Belt press filter 

(Belt Width: 3 m) 
7 hour/day, 6 days/week 

Sludge Use/Disposal Use and/or disposal at the planned green area 25 km northeast of TP-4 

 
For process design of TP-4, refer to Appendix A83.2. 
 



8 - 48 

 
 
 

Fi
gu

re
 8

3.
3.

1 
G

en
er

al
 P

la
n 

of
 S

ew
ag

e 
Tr

ea
tm

en
t P

la
nt

 T
P-

4 



 

 
 
 
 
 

CHAPTER 9 
 

IMPROVEMENT OF MANAGEMENT SYSTEM 



 

9 - 1 

 
 
 
 
 
 
 
9.1 INSTITUTIONAL REFORM 
 
Considering the size of the city, population density and the complex nature of its mandated 
responsibilities, KW&SB has made significant strides in the water and sanitation arena.  
However, much is still to be done and the role of KW&SB is changing.  KW&SB’s changing 
role has been brought about by new priorities set at National and Provincial level with the 
introduction of new Water, Sanitation and Environmental Policies, Development and Devolution 
Plans resulting in a major shift in thinking and policy towards a decentralised, people centric 
and demand responsive approach.  This paradigm shift incorporates the principles of:  

 Adoption of demand responsive approaches based on involvement, empowerment and 
full participation in decision making by user groups and beneficiaries 

 O&M responsibility by users (beneficiary groups including local bodies, CCB’s) 
 Shifting the role of government from direct service delivery to that of planning, policy 

formulation, monitoring and evaluation and partial financial support 
 
The reforms also call for substantial institutional development with regard to services, 
enhancement of technical and managerial capacity, appropriate forms of public-private 
partnership, private sector participation, use of information systems etc., to achieve 
sustainability.  Additionally, pricing mechanisms to discourage excessive water use, reduction 
of leakage and UFW, reuse and recycling of sewage, rainwater harvesting etc; as well as a 
customer centric approach are advocated. 
 
A diagnostic of the key issues affecting KW&SB are presented in Table 91.1.1.  These were 
considered during the ‘organisation review’ conducted during the first and second phases of the 
JICA Study and have therefore influenced the recommendations, models and strategies in the 
Master Plan. 
 
Based on the above, it will be necessary for KW&SB to take a more holistic view of the ‘water 
business’ in Karachi and to consider the interactions and influences of the various stakeholders 
that impact KW&SB’s operation.  These will determine the key ‘business drivers’ that will 
need to be developed to ensure that KW&SB meet business and service objectives now and in 
the future. The aspects described above, therefore, will provide the impetus for reforms.   
 
Based on the above, a summary of the ‘key issues’ affecting KW&SB can be presented 
pictorially in Figure 91.1.1.

IMPROVEMENT OF MANAGEMENT SYSTEM 9 



 

9 - 2 

Table 91.1.1  Key Issues Requiring Intervention 
Business Activity Key Issues 

Institutional Arrangements Insufficient sector agency coordination/cooperation 
Insufficient community coordination/involvement 
Lack of an ‘Integrated Water Resource Management’ (IWRM) approach 

Utility Management Lack of adequate regulation (Water Bye Laws) 
Lack of monitoring/enforcement of existing regulation 
Insufficient capacity (HR/management expertise)  
Lack of capacity (IS/IT/workflow systems) 
Lack of strategy, policy, process development 
Lack of Process and Performance Management (example UFW reduction, energy 
and process chemicals efficiency, plant utilisation, labour efficiency, 
billing/revenue efficiency etc.) 
Insufficient project management skills and tools for control 

Community 
Participation/Management 

Community participation not an accepted approach 
No formal structural arrangements for dealing with user/beneficiary groups such 
as NGO’s, CCB’s 

Spatial Planning and 
Demographic 

Fast growth of population – demand outstrips supply 
Poor compliance with mandated supply coverage  

Resources Insufficient funds/financing to meet current/future demands for services 
Lack of project and financial control measures 
Tariffs not based on full cost recovery 
Poor billing/revenue practices and performance 
Insufficient pricing mechanisms to regulate/conserve water 
Lack of sustainable practices/care for the environment/regulatory enforcement 

Political Interference Lack of financial and management autonomy  
Political influence on infrastructure projects and priorities and day-to-day 
management activities 

Socio-Economics Low and irregular incomes of a large part of the customer base, resulting in low 
capacity to pay for services 
Debt/disconnection policy not addressing underlying problems 

Communication, 
Information and Education 
 

Limited communications, consultation, involvement and public relations 
activities 
Lack of awareness campaigns/outreach programmes 
Low public enlightenment to report problems, water use efficiency and bill 
settlement (especially Local Bodies) 

Operation & Maintenance 
and Service Provision 

Contaminated/depleting (usable/accessible) water sources 
Low service levels/insufficient water supply and lack of sanitation services, 
insufficient infrastructure to meet demand 
Poor quality of water delivered 
High levels of leakage and NRW 
Lack of O&M strategy and planning 
Lack of planned preventative maintenance and supply chain management 

 
 



 

9 - 3 

KWSB

LOW TARIFFS

LOW TARIFFS

Civil Service
Rules

Poor Asset 
Management /O&M

Public Sector Mentality/
Work Ethics

Low Productivity

Low Accountability /
Byelaws/

Enforcement

Lack of Information 
Technology /Systems

Lack of skilled 
Resources

Insufficient 
Revenues

Low Service 
Coverage

Lack of Customer/ 
Commercial Focus

Disengaged 
Stakeholders

Health Risks

Environmental 
Degradation 

Urban Poor Not 
Connected

Water Tankers

Water Vendors

Reliance on 
Government 

Funding (OPEX)

Reliance on 
Government 

Funding (CAPEX)

Political 